UN38.3 1l 5o 2
UN38.3 Test Summary

WD

811900100352598

|

Bf7fE B Company information

r(u 1/\

IR A

Hiig A H‘ Ningde Amperex Technology Limited
T A ’ﬂ"l&%”l FEATIE P WOETERS 1 Y No.l Xin Gang Road, Zhang Wan Town, Jiao
Consignor Cheng District, ngdu. City. FulJian Province352106, P.R.Chi
0593-2582479 mingx(@atlbattery.com www.atlbattery.com
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He P BT f{n’lﬂ_"ﬁ T A P OB | No.T Xin Gang Road, Zhang Wan Town, Jiao
Manufacturer Cheng District, Ningde City. Fulian Province352106, P.R.Chi
0593-2582479 mingx@atlbattery.com www.atlbattery.com
HENFHL AT 2 1] Dongguan Amperex Technology Limited
P PR R S T A U RN P B G B ke Tk PG #% |5 No. | West Industrial
W ERA Road, SongShan Lake High Tech Industrial Development Zone, Dongguan City,
Test lab Guangdong Province, P.R. China
0769-88989940 zhoujie@atlbattery.com www.atlbattery.com
Eﬁ.f‘ﬂ!.fh,._,\ Batterv information
e M5 TREEWIIL Lision | (it e ;
Name polymer battery Brand '
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Type i Original tested type ek
brkiH Tk s BeEr
PRERLI(CV) 3.8 & /R 3290mAh 12.5Wh
Nominal voltage Capacity/energy
ik AR R L HEHE
Rechargeable Li-ion sin LIL cell /
Description = “ Li content
battery
Wiii(kg) e RS Silvery
0.0475 , o
Mass Appearance aluminum foil shell
PRAE B, Test information
B g MiRIRE AR
N J/'?‘\‘HZ g s RTN-UN-1810-4001 IS el R Bt 2018-10-18
Original test report No. Date of test report

MR

Test standard

TEATH CET fafa Semia i BT iRG MbrdE T
W) 55 38.3 <5 UNITED NATIONS "Recommendations on
the TRANSPOR'T OF DANGEROUS GOODS" Manual
of Tests and Criteria 38.3

ST/SG/AC.10/11/Rev.6/Ame
nd.1

T.1 = R

Altitude simulation

T.2 iR EE MR

/\ y
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Vibration Shock
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